
RESERVEDELSLISTE - SPARE PARTS LIST – ERSATZTEILLISTE 

 

 

 

 

IGLAND 36-63S 
 

 

  

IGLAND AS 
Roresanden 109 

N-4885 Grimstad, Norway 

Phone   + 47 37 25 62 00 

Fax      + 47 37 25 62 01 

Mail: corporate@igland-as.com 

http://www.igland-as.com 

Approved Revised: 

 Issued: 30.06..2017 

 P/N: 390597 
 

IGLAND AS 
-  Gjengivelse av tekst og tegninger uten tillatelse forbudt. 
-  Reproduction of text or illustrations without permission is prohibited. 

-  Eine wiedergabe von Texten und Zeichnungen ohne unsere Genehmigung ist 

    nicht  gestattet. 
-  Interdiction de taute reproduction de texts ou d’illustations sans autorisation   

   prèalable 

mailto:corporate@igland-as.com


IGLAND 36-63S                     Spare parts catalogue 

 

 

  2 IGLAND AS 
 
 

 

  

     Index 
 
 (N)  Dimensjoner ................................................................................... 3 

 (GB)  Dimensions 
 (D)  Maßskizze 
 
 (N)  Hydraulikk slanger, 2 spaks betjening ............................................ 5 
 (GB)  Hydraulic hoses, 2 lever control panel 
 (D)  Schläuhe 
 
 (N)  Hydraulikk slanger, Lett 2 spaks betjening ..................................... 9 
 (GB)  Hydraulic hoses, Light 2 lever control,el. On/off 
 (D)  Schläuhe 
 
 (N)  Generelle deler ............................................................................. 13 
 (GB)  Common parts 
 (D)  Gemeinsame Teile 
 
  (N)  Svinghus komplett ........................................................................ 16 
 (GB)  Slew mechanism assy 

(D) Schwenkwerk kpl. 
 

 (N)  Betjeningsventil, 2 spaks betjening .............................................. 18 
 (GB)  Control valve equipment, , 2 lever control panel 
 (D)  Steuerventil 
 
 (N)  Betjeningsventil, Lett 2 spaks betjening ....................................... 19 
 (GB)  Control valve equipment, , Light 2 lever control,el. On/off 
 (D)  Steuerventil 
 
 (N)  Gripekloledd ................................................................................. 25 
 (GB) Grapple link 
 (D)  Gelenk mit Pendelbremse 
 
 (N)  Rotator, ......................................................................................... 26 
 (GB)  Rotator 
 (D)  Rotator 
  
 (N)  Gripeklo komplett ......................................................................... 27 
 (GB)  Grapple complete 
 (D)  Greifer 
 
 (N)  3-pkt. ramme med hydrauliske lavett støttebein .......................... 29 

(GB)  3-point frame with fold-down stab.legs 
(D)  3-pkt. Gestell mit hydr. Klappfüße 

 

  



IGLAND 36-63S                                                                                                          Spare parts catalogue 

 

 

 3 IGLAND AS 

 

  

 

 

CRANE IGLAND 36-63S 

Overall dimensions 

  

 

GENERAL INFORMATION 

Outreach, m 6.3 

Telescopic boom Yes 

Linkage system Yes 

Lift capacity at max. reach (net), kg 455 

Lift capacity at 4 m (net), kg 680 

Lift torque, kNm, bto 35,4 

Working pressure, bar 185 

Oil flow, l/min 30-40 

Slewing torque, kNm 8.5 

Slewing angle, ° 360° 

Weight (with grapple/rotator/valve block), kg 620 

  



IGLAND 36-63S                                                                                                          Spare parts catalogue 

 

 

 4 IGLAND AS 

 

  

 

Lift capacity / reach diagram – 36-63S 

  



IGLAND 36-63S                                                                                                          Spare parts catalogue 

 

 

 5 IGLAND AS 

 

  

 

Hydraulic diagram 36-63S,  2 lever control panel 

Early version, SN -> 0771503 



IGLAND 36-63S                                                                                                          Spare parts catalogue 

 

 

 6 IGLAND AS 

 

  

 

Hydraulic components 

Pos. Qty. Description Mod. Dim. Art. No. 

1. 2 Hydraulic Hose IR⅜-5970(⅜)-IR⅜90° 431551 

2. 1 Hydraulic Hose IR⅜-3700(⅜)-IR⅜90° 431544 

3. 2 Hydraulic Hose 
⅜'IR-550-⅜' 90° 

Compact 
431583 

4. 2 Hydraulic Hose IR⅜-2500(⅜)-IR⅜90° 431549 

5. 4 Hydraulic Hose IR⅜-6960(⅜)-IR⅜ 431552 

6. 1 Tube 456010 431584 

7. 1 Hydraulic Hose IR
1
/2-3000(

1
/2)-FC

1
/2 431585 

8. 1 Hydraulic Hose IR⅜-4150(⅜)-IR⅜90° 431545 

9. 2 Adaptor i-v-i 12L M18x15 431586 

10. 2 Tube 456011 431587 

11. 1 Tube 456009 431588 

12. 4 Hydraulic Hose IR⅜-2800(⅜)-IR⅜90° 431553 

13. 4 Adaptor M18x1.5x3/8 Banjo 431589 

14. 1 Hydraulic Hose 
IR

1
/2-3000(

1
/2)-FC

1
/2 

(with valve) 
431590 

15. 2 Hydraulic Hose IR⅜-6980(⅜)-IR⅜ 431543 

16. 2 Tube - 431602 

17. 10 Adaptor URM18x1.5xUR⅜ 431591 

18 2 Hydraulic hose, for support leg, up  058581 

19 2 Hydraulic hose, for support leg, down  058577 

20 1 Seal  047143 

21 1 Quick coupling  047032 

22 1 Cap for quick coupling  047033 

23 1 Non pressorized fittings, set  049451 

 

 

  



IGLAND 36-63S                                                                                                          Spare parts catalogue 

 

 

 7 IGLAND AS 

 

  

 

Hydraulic diagram 36-63S,  2 lever control panel 

Current version SN 0871510 -> 

2

4 

 
24 25 



IGLAND 36-63S                                                                                                          Spare parts catalogue 

 

 

 8 IGLAND AS 

 

  

 

Hydraulic components 

Pos. Qty. Description Mod. Dim. Art. No. 

1. 2 Hydraulic Hose IR⅜-3420(⅜)-IR⅜90° Compact 431595 

2. 1 Hydraulic Hose IR⅜-1600(⅜)-IR⅜90° Compact 431607 

3. 2 Hydraulic Hose ⅜'IR-550-⅜' 90° Compact 431583 

4. 2 Hydraulic Hose IR⅜-2500(⅜)-IR⅜90° 431549 

5. 4 Hydraulic Hose IR⅜-4410(⅜)-IR⅜ 431596 

6. 1 Tube 456010 431584 

7. 1 Hydraulic Hose IR
1
/2-3000(

1
/2)-FC

1
/2 431585 

8. 1 Hydraulic Hose IR⅜-1350(⅜)-IR⅜90° Compact 431600 

9. 2 Adaptor i-v-i 12L M18x15 431586 

10. 2 Tube 456011 431587 

11. 1 Tube 456009 431588 

12. 4 Hydraulic Hose IR⅜-2800(⅜)-IR⅜90° 431553 

13. 4 Adaptor M18x1.5x3/8 Banjo 431589 

14. 1 Hydraulic Hose 
IR

1
/2-1600

1
/2)-FC

1
/2 (with 

valve) 
431608 

15. 2 Hydraulic Hose IR⅜-4430(⅜)-IR⅜90° 431609 

16. 4 Tube - 431602 

17. 10 Adaptor URM18x1.5xUR⅜ 431591 

18. 10 Hydraulic Hose IR⅜-2550(⅜)-IR⅜ 431597 

19. 10 Adaptor UR⅜-UR⅜ (long) 431598 

20 1 Seal  047143 

21 1 Quick coupling  047032 

22 1 Cap for quick coupling  047033 

23 1 Non pressorized fittings, set  049451 

24 2 Hydraulic hose, for support leg, up  058581 

25 2 
Hydraulic hose, for support leg, 

down 
 058577 

 

 

  



IGLAND 36-63S                                                                                                          Spare parts catalogue 

 

 

 9 IGLAND AS 

 

  

 

Hydraulic diagram 36-63S,  Light 2 lever control, el. on/off, OPTION 

Early version SN ->1281704 
 

29 

28 



IGLAND 36-63S                                                                                                          Spare parts catalogue 

 

 

 10 IGLAND AS 

 

  

 

Hydraulic components 

Pos. Qty. Description Mod. Dim. Art. No. 

1. 1 Hydraulic Hose IR
1
/2-1600(⅜)-IR

1
/2FC 431592 

2. 1 Hydraulic Hose IR
1
/2-1600(⅜)-IR

1
/2FC (with valve) 431593 

3. 2 Adaptor UR⅜-IR⅜-UR⅜ 431594 

4. 2 Tube 456011 431587 

5. 1 Tube 456010 431584 

6. 2 Hydraulic Hose IR⅜-2500(⅜)-IR⅜90° 431549 

7. 2 Adaptor i-v-i 12L M18x15 431586 

8. 1 Tube 456009 431588 

9. 2 Hydraulic Hose IR⅜-5970(⅜)-IR⅜90° (compact) 431612 

10. 2 Hydraulic Hose IR⅜-6960(⅜)-IR⅜ 431552 

11. 2 Hydraulic Hose IR⅜-5510(⅜)-IR⅜ 431613 

12. 1 Hydraulic Hose IR⅜-2550(⅜)-IR⅜ 431597 

13. 1 Hydraulic Hose IR⅜-370(⅜)-IR⅜90° (compact) 431614 

14. 1 Hydraulic Hose IR⅜-4150(⅜)-IR⅜90° (compact) 431615 

15. 2 Hydraulic Hose IR⅜-5530(⅜)-IR⅜90° 431601 

16. 4 Tube BA0196 431602 

17. 10 Adaptor UR⅜-UR⅜  431603 

18 4 Hydraulic Hose IR⅜-2800(⅜)-IR⅜90° 431553 

19 2 Hydraulic Hose IR⅜-550(⅜)-IR⅜90° (compact) 431604 

20 2 Hydraulic Hose IR⅜-2700(⅜)-IR⅜90° 431605 

21 4 Adaptor M18x1.5x3/8 Banjo 431589 

22 2 Adaptor URM18x1.5xUR⅜ 431591 

23 - - - - 

24 1 Seal  047143 

25 1 Quick coupling  047032 

26 1 Cap for quick coupling  047033 

27 1 
Non pressorized fittings, 

set 
 049451 

28 2 
Hydraulic hose, for support 

leg, 1,65m 
 058916 

29 2 
Hydraulic hose, for support 

leg, 1,85m 
 058918 

 

  



IGLAND 36-63S                                                                                                          Spare parts catalogue 

 

 

 11 IGLAND AS 

 

  

 

Hydraulic diagram 36-63S,  Light 2 lever control, el. on/off, OPTION 

Current version, SN 1291704 -> 

 

  

10 



IGLAND 36-63S                                                                                                          Spare parts catalogue 

 

 

 12 IGLAND AS 

 

  

 

Hydraulic components 

Pos. Qty. Description 
Mod. 

Dim. 
Drawing No. Art. No. 

1. 1 Hydraulic Hose IR
1
/2-1600(⅜)-IR

1
/2FC 431592 

2. 1 Hydraulic Hose 
IR

1
/2-1600(⅜)-IR

1
/2FC 

(with valve) 
431593 

3. 2 Adaptor UR⅜-IR⅜-UR⅜ 431594 

4. 2 Tube 456011 431587 

5. 1 Tube 456010 431584 

6. 2 Hydraulic Hose IR⅜-2500(⅜)-IR⅜90° 431549 

7. 2 Adaptor i-v-i 12L M18x15 431586 

8. 1 Tube 456009 431588 

9. 2 Hydraulic Hose 
IR⅜-3420(⅜)-IR⅜90° 

(compact) 
431595 

10. 4 Hydraulic Hose IR⅜-4410(⅜)-IR⅜ 431596 

11. 6 Hydraulic Hose IR⅜-2550(⅜)-IR⅜ 431597 

12. 10 Adaptor UR⅜-UR⅜ (long) 431598 

13. 1 Hydraulic Hose 
IR⅜-900(⅜)-IR⅜90° 

(compact) 
431599 

14. 1 Hydraulic Hose 
IR⅜-1350(⅜)-IR⅜90° 

(compact) 
431600 

15. 2 Hydraulic Hose IR⅜-5530(⅜)-IR⅜90° 431601 

16. 4 Tube BA0196 431602 

17. 13 Adaptor UR⅜-UR⅜  431603 

18 4 Hydraulic Hose IR⅜-2800(⅜)-IR⅜90° 431553 

19 2 Hydraulic Hose 
IR⅜-550(⅜)-IR⅜90° 

(compact) 
431604 

20 2 Hydraulic Hose IR⅜-2700(⅜)-IR⅜90° 431605 

21 1 Hydraulic Hose IR⅜-2550(⅜)-IR⅜90° 431606 

22 4 Adaptor M18x1.5x3/8 Banjo 431589 

23 2 Adaptor URM18x1.5xUR⅜ 431591 

24 1 Seal  047143 

25 1 Quick coupling  047032 

26 1 Cap for quick coupling  047033 

27 1 Non pressorized fittings, set  049451 

28 2 
Hydraulic hose, for support leg, 

1,65m 
 058916 

29 2 
Hydraulic hose, for support leg, 

1,85m 
 058918 

 

 

  



IGLAND 36-63S                                                                                                          Spare parts catalogue 

 

 

 13 IGLAND AS 

 

  

 

CRANE 36-63S 

 



IGLAND 36-63S                                                                                                          Spare parts catalogue 

 

 

 14 IGLAND AS 

 

  

 

Spare part list for crane 36-63S 

Pos. Qty. Description Mod. Dim. Art. No. 

1 1 Lift arm - 431510 

2 1 Jib arm - 431511 

3 1 Telescope arm (inside) - 431512 

4 1 Rotation gear 38-6-4x80 431513 

-  
Rotation gear, cpl.w. crane 

support (4, 6) 
 430801 

5 1 Lift cylinder 115/100x50-415-647 431514 

- 1 Repair kit, Lift cylinder  431515 

6 1 Crane support - 431516 

7 1 Jib cylinder 100/90x40-488-715 431517 

- 1 Repair kit, Jib cylinder  431518 

8 1 Central link NB46693 431519 

9 1 Side link (flat bushings) NB46696 431520 

10 1 Side link (milled bushings) NB46685 431521 

11 1 Telescop. cylinder 60/50x30 431522 

-  Repair kit, telescope cyl.  431523 

12 1 Pin  Ø40, L=186 431524 

13 1 Pin  Ø40, L=238.5 431525 

14 1 Pin  Ø40h9, L=173 431526 

15 1 Pin  Ø40, L=288.5 431527 

16 1 Pin  Ø40h9, L=129 431528 

17 1 Pin Ø40h9, L=163 431529 

18 1 Pin  Ø40, L=249.5 431530 

19 1 Pin Ø40h9, L=188 431531 

20 2 Slide block (outside) 91x45x60 431420 

21 2 Slide block (inside) 88x50x37 431421 

22 4 Hydraulic tube - 431532 

23 3 Washer  Ø26/72x5 431533 

24 1 Pin Ø25 h9, L=86 431534 

25 2 Flange 
 

431535 

26 1 Fixation pin Ø20 h11; L=120 431536 

27 2 Plate - 431537 

28 3 Plate - 431538 

29 1 Plate - 431539 

30 1 Distancer bush. Ø43.8/40.5; L=49; 431422 

31 1 Distancer bush. Ø43.8/40.5; L=104; 431423 

32 1 Distancer bushing Ø43.8/40.5; L=38; 431424 

33 1 Pin Ø25; L=140; 431540 

34 2 Screw M6S M8x50 012767 

35 8 Washer BRB 8,4x16 012194 

36 4 Locking nut  M8 LK 012198 

37 1 Self locking nut M35x1.5 431541 



IGLAND 36-63S                                                                                                          Spare parts catalogue 

 

 

 15 IGLAND AS 

 

  

 

38 4 Screw M6S M6x50 012687 

39 8 Locking nut  M6 LK 012118 

40 4 Screw M6S M8x30 012763 

41 4 Grease nipple M8 431542 

42 6 Screw   MC6S 12x25 12.9 015907 

43 6 Bushing  40/44x50 431428 

44 2 Screw M6S M8x40 012765 

45 2 Hydraulic hose  431543 

46 1 Hydraulic hose  431544 

47 1 Hydraulic hose  431545 

48 3 Locking nut  M24 LK 012510 

49 1 Locking nut  M20 LK 431546 

50 1 Washer Ø21 012434 

51 2 Bushing  40/44x25 430337 

52 1 Bushing  40/44x60 430335 

53 4 Screw M6S M10x20 012800 

54 4 Screw M6S M6x35 012684 

55 4 Washer BRB 6,4x12 012114 

56 4 Washer Ø10 012235 

57 2 Circlip SGA25 Ø25x1.2 026716 

58 1 Grease nipple M10  431547 

59 4 Split pin Ø5x50 021055 

60 1 Spring pin Ø5x20 431548 

61 2 Hydraulic hose  431549 

62 4 Adaptor  431550 

63 2 Hydraulic hose  431551 

64 4 Hydraulic hose  431552 

65 4 Hydraulic hose  431553 

66 2 Adaptor  431550 

67 2 Tredo washer  431555 

68 1 Winch block holder □70x70 431556 

69 1 Cover - 

431557 

70 1 Flange - 

71 1 Flange - 

72 1 Bushing - 

73 1 Screw M8x40 

74 2 Screw M8x20 

 



IGLAND 36-63S                                                                                                          Spare parts catalogue 

 

 

 16 IGLAND AS 

 

  

 

SLEW MOTOR 38-6-4x80 

 



IGLAND 36-63S                                                                                                          Spare parts catalogue 

 

 

 17 IGLAND AS 

 

  

 

Spare part list for slew motor 38-6-4x80 

Pos. Qty. Description Mod. Dim. Art. No. 

1 1 Slew motor housing 38-6-4x80 431560 

2 1 Bearing GE70ES Ø105/70x50 431561 

3 1 Shaft's lock cover Ø80, t=15 431562 

4 1 Housing cover Ø156, L=27 431563 

5 2 Half glide insert Ø70/60x136 431564 

6 2 Fix. screw HEX19mm, L=23 431565 

7 2 Rack bar 15-38xx Ø60, L=554 (360°) 431566 

8 4 Plunger Ø80 431567 

9 4 Plunger pin - 431568 

10 4 Cylinder 90x80-360Gr 431569 

- - Repair kit for cyl  431570 

11 1 Oil level check plug G⅜" 431571 

12 2 WSTI plug G⅜" 431572 

13 2 Grease nipple M8 rak 431542 

14 1 Bushing  150/155x50 431573 

15 1 Lock ring Ø155.5x2.5 431574 

16 1 O-Ring seal Ø109.5x3.0 431575 

17 8 Screw MC6S 10 X 25 12.9 FZB 015887 

18 6 Screw MC6S 8 X 35 12.9 015869 

19 4 Plunger seal Ø80/60x22 431576 

20 2 Hydraulic tube Ø12x1.5 431577 

21 1 Hydraulic tube Ø12x1.5 431578 

22 1 Hydraulic tube Ø12x1.5 431579 

23 2 T-adaptor - 431580 

24 4 Adaptor  ⅜"UR- Ø12-90° 431581 

25 4 Nut  M90x2 431582 

 

  



IGLAND 36-63S                                                                                                          Spare parts catalogue 

 

 

 18 IGLAND AS 

 

  

 

VALVE, 2 Lever control panel 

 

 
 

POS. Art .Nr Qty Beskrivelse Description 
- 430641 1 Betjeningssentral, komplett, 2 spaks, 

for 36-63S 
Control valve, complete, 36-63S 

- 430645 1 Pakningsett for sentral Seals-kit 

- 430646 - Plugg, lukket senter, serienippel Adaptor for "cloced center" 

1 430647 2  Hovedspak, komplett med ledd Lever 

3 430649 2 Gummimansjett Protection below 

4 430650 2 Spakfeste med lav spak, kpl Lever 

5 430651 4 Gummimansjett Protection below 

6 430652 1 Hovedtrykkventil, komplett Valve section 

7 430653 7 Sjokkventil, komplett * Valve section * 

8 430654 6 Lokk Cover 

9 430655 2 Fjærkopp Spool lock, cpl. 

10 047143 18  Skive Seal 

11 048014 1 Ansats Adaptor 

12 048010 16  Overgang Adaptor 

13 090062 1 Tilbakeslagsventil Check valve,  

14 430656 1 Feste for spak/ledd, høyre  

15 430657 1 Feste for spak/ledd, venstre  

     
   * = Riktig trykk må stilles inn ved 

montering 
* = Adjust pressure 

     
     

   Ved lukket senter: Closed center: 
   Ta ut blindplugg ved CC Remove plug CC 

   Monter inn plugg for lukket senter, P/N 
430646 

Install the cloced center plug, P/N 430646 

     

 



IGLAND 36-63S                                                                                                          Spare parts catalogue 

 

 

 19 IGLAND AS 

 

  

 

Light 2 lever control, el. on/off 

 

Spare part list for valve HC-TR55/4 ON/OFF 

 
Pos. Qty. Description Art. No. 

1 1 Plug M10x1 431705 

2 1 Shock valve 185 bar  431706 

3 2 Top cover 431707 

4 
6 Shock valve  

* Adjust pressure when installing 
431708 

6 2 Plug 431710 

7 4 Plug 431711 

8 1 Plug 3/8“G DIN 3852 431712 

9 4 Buttom cover 431713 

10 1 Plug 1/4” G 431714 

11 1 Seal kit  431715 

11 



IGLAND 36-63S                                                                                                          Spare parts catalogue 

 

 

 20 IGLAND AS 

 

  

 

 
 

  Pos. Qty. Description Art. No. 

1 1 End section 431716 

2 3 Working section 431717 

3 1 Working section 431718 

4 1 End section 431719 

5 

- 

3 

3 

Stud, lenght 247 mm, for 4 working section 

Stud, lenght 284 mm, for 5 working section 
431720 

431731 

6 1 Seal kit 431721 

7 1 Working section. For 1601 winch, (if fitted) 430730 



IGLAND 36-63S                                                                                                          Spare parts catalogue 

 

 

 21 IGLAND AS 

 

  

 

Working section with shock valve 

 

Spare part list for section with shock valve 
 

  Pos. Qty. Description Art. No. 

1 2 Solenoid 12v 431724 

2 1 Shock valve 100 bar 431725 

3 1 Shock valve 190 bar 431726 

4 1 Plug 431727 

5 1 Seal kit 431728 



IGLAND 36-63S                                                                                                          Spare parts catalogue 

 

 

 22 IGLAND AS 

 

  

 

Working section without shock valve 

 

Spare part list for section without shock valve 
 

Pos. Qty. Description Art. No. 

1 2 Selenoid 12v 431724 

2 1 Plug  431727 

3 1 Seal kit  431729 



IGLAND 36-63S                                                                                                          Spare parts catalogue 

 

 

 23 IGLAND AS 

 

  

 

Working section with shock valve for 1601 winch, if fitted 

 

Spare part list for section with shock valve, for 1601 winch, if fitted 
 

Pos. Qty. Description Art. No. 

1 2 Solenoid 12v 431724 

2 1 Shock valve 160 bar 431730 

3 1 Shock valve 160 bar 431730 

4 1 Plug 431727 

5 1 Seal kit 431728 



IGLAND 36-63S                                                                                                          Spare parts catalogue 

 

 

 24 IGLAND AS 

 

  

 

Light 2 lever control, el. on/off, electrical parts 

 

 

 



IGLAND 36-63S                                                                                                          Spare parts catalogue 

 

 

 25 IGLAND AS 

 

  

 

 
 

Spare part list for LINK BRM 10-60-01 

 

  Pos. Qty. Description Art. No. 

1 1 Link compl. 430480 

2 1 Pin with brake 430481 

3 1 Plate 430482 

4 1 Plate with brake 430483 

5 1 Washer 430484 

6 1 Washer 430485 

7 2 Bronze bushing 430486 

8 1 Nut 430487 

9 1 Screw 430488 

10 1 Screw 430489 

11 3 Disc spring 430490 

12 1 Grease nippel 430491 



IGLAND 36-63S                                                                                                          Spare parts catalogue 

 

 

 26 IGLAND AS 

 

  

 

ROTATOR GR30 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Spare part list for rotator GR30 

 

 

  

Pos. Qty. Description Art. No. 

1 1 Rotator GR 30, complete 430700 

- 1 Repair kit 430705 

2 1 Hose guard 430706 

3 2 Nipple 430707 

4 6 Bonded seal 047142 

5 4 Nipple 048009 

2 

3 

4 

4 

5 

1 



IGLAND 36-63S                                                                                                          Spare parts catalogue 

 

 

 27 IGLAND AS 

 

  

 

GRAPPLE FB 190 

 



IGLAND 36-63S                                                                                                          Spare parts catalogue 

 

 

 28 IGLAND AS 

 

  

 

Spare part list for grapple FB190 

Pos. Qty. Description Mod. Dim. Art. No. 

  Grapple, complete  432210 

1 1 Frame - 430421 

2 1 Link "A" - 430422 

3 1 Tong (inner) - 430423 

4 1 Tong (outer) - 430425 

5 1 Cylinder  73/63x32-188-422 430426 

- 1 Reapair kit, for cyl.  025062 

6 1 Axle - 430428 

7 2 Axle - 430429 

8 1 Link "B" - 430430 

9 1 Axle D=25 430431 

10 2 Ring Ø55/17, t=17 430432 

11 2 Split pin Ø5X50 021055 

12 2 Spring washer  M16 012355 

13 2 Washer BRB BRB 25x45  430434 

14 2 Washer  47/37x2 430435 

15 3 Fixation ring 34 x 2.5 430436 

16 2 Screw  M6S M16x30 10.9 430437 

17 8 Bushing 35/39x30 430438 

18 4 Bushing  35/39x40 430439 

19 7 Grease nipple M8x1.25  431542 

20 2 Hydraulic hose  430441 

 

 

  



IGLAND 36-63S                                                                                                          Spare parts catalogue 

 

 

 29 IGLAND AS 

 

  

 

 



IGLAND 36-63S                                                                                                          Spare parts catalogue 

 

 

 30 IGLAND AS 

 

  

 

 
  



IGLAND 36-63S                                                                                                          Spare parts catalogue 

 

 

 31 IGLAND AS 

 

  

 

 


